

Shanghai Chemex Group Ltd.

Cobalt Sulfate (≥99.9%)

Certificate of Analysis

| Chemical formula | Manufacturing Date | Exp Date | Batch No. |
|--------------------------------------|--------------------|------------|-----------|
| CoSO ₄ ·7H ₂ O | 01-15-2021 | 03-14-2023 | 21100196 |

| Items Analyzed | Index value | Analyzed value |
|--------------------|-------------|----------------|
| Co | 20.5 min | 20.52 |
| Ni | 0.001 Max | 0.0008 |
| Fe | 0.001 Max | 0.0008 |
| Mg | 0.001 Max | 0.0005 |
| Cu | 0.001 Max | 0.0008 |
| Na | 0.001 Max | 0.0005 |
| Mn | 0.001 Max | 0.0004 |
| Zn | 0.001 Max | 0.0002 |
| Cd | 0.001 Max | 0.0002 |
| Pb | 0.001 Max | 0.0002 |
| Insoluble Material | 0.01 Max | <0.01 |
| Conclusion | Agreed | |



Tester:

